
Spare parts list
Poker vibrators

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E





Contents
General information. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Spare parts list. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
AX36 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
AX40 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
AX48 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
AX56 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
AX65 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
AX90 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
AX28E 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
AX40E 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
AX48E 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
AX56E 42V-3-200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
AX36 42V-3-200Hz Rigid cane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
AX40 42V-3-200Hz Rigid cane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
AX48 42V-3-200Hz Rigid cane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
AX56 42V-3-200Hz Ridgid cane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Vibrating element AX28E. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Vibrating element AX36. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Vibrating element AX40 and AX40E. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Vibrating element AX48 - AX48E. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Vibrating element AX56 - AX56E. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Vibrating element AX65. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Vibrating element AX90. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Vibrating element AX36 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Vibrating element AX40 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Vibrating element AX48 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Vibrating element AX56 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54

Maintenance kits. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Maintenance kit AX36/40 and AX36/40 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Maintenance kit AX48/56 and AX48/56 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Maintenance kit AX65. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Switch complete AX48/56. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Switch box cpl AX36 and AX36 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57
Switch box cpl AX40 and AX40 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57
Switch box cpl AX48/56 and AX48/56 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Switch box cpl AX65 and AX65 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Vibrating head kit AX40 and AX40 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
Vibrating head kit AX48 and AX48 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
Vibrating head kit AX56 and AX56 rigid cane option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
Vibrating head kit AX65. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60

Accessories. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
Welded tube AX48. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61

3© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

ContentsAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E





General information

This spare parts list applies to the following:

DescriptionPart number
Electric poker AX36 42V-3-200Hz4812 0508 27
Electric poker AX40 42V-3-200Hz4812 0508 28
Electric poker AX48 42V-3-200Hz4812 0508 29
Electric poker AX56 42V-3-200Hz4812 0508 30
Electric poker AX65 42V-3-200Hz4812 0508 31
Electric poker AX90 42V-3-200Hz4812 0508 79
Electric poker AX28E 42V-3-200Hz4812 0508 44
Electric poker AX40E 42V-3-200Hz4812 0508 40
Electric poker AX48E 42V-3-200Hz4812 0508 41
Electric poker AX56E 42V-3-200Hz4812 0508 42

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.
Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use
This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.
For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating
instructions!

5© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Spare parts list

AX36 42V-3-200Hz

1 2 3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

25

26

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-236

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4812 0503 341StandardVibrating element1
4812 0505 261Rubber end capVibrating element2
4700 1843 542Clamp3
4812 0503 661L= 5 m

L= 16.4 ft. Sold by meter
Hose4

4700 1079 961L=550 mm
L=21.6 in. Sold by meter

Hose5

4700 1079 766Connector6
4700 1101 643Thermo-insulation7
4700 1079 961L=100 mm

L=3.9 in. Sold by meter
Hose8

4700 1107 826Wire end9
4812 0502 341Box10
4812 0502 382Socket button head cap screw11
0663 6111 0024.1 x 1.6 mm

0.16 x 0.06 in. NBR (70 shore)
O-ring12

4812 0514 171Cover13
4812 0502 371Membrane14
4812 0502 361Gasket15
4812 0513 871Switch16
4700 1860 164Clamp17
4700 1023 921Clamp18
4812 0504 831Gland19
4700 1078 291Flexible sheathing20
4700 1865 231L= 3 x 5.8 m

L= 3 x 12.4 ft.
Cable21

4700 9010 211L= 10 m
L= 32.8 ft.

Electric cable22

4700 9450 351Plug23
4812 0507 902L= 2 x 20 mm

L= 2 x 0.78 in. Sold by meter
Hose25

4700 1801 233Wire end26

7© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX40 42V-3-200Hz

1 2 3 4 5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-238

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 921StandardVibrating element1
4812 0505 271Rubber end capVibrating element2
4700 3645 711High amplitudeVibrating element3
4812 0513 881High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 5 m

L= 16.4 ft. Sold by meter
Hose6

4700 1016 971L= 550 mm
L= 21.6 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose10

4700 1107 829Wire end11
4812 0502 351Box12
4812 0502 382Socket button head cap screw13
0663 6111 0024.1 x 1.6 mm

0.16 x 0.06 in. NBR (70 shore)
O-ring14

4812 0514 171Cover15
4812 0502 371Membrane16
4812 0502 361Gasket17
4812 0513 871Switch18
4700 1860 164Clamp19
4700 1023 921Clamp20
4812 0504 831Gland21
4700 1078 291Flexible sheathing22
4700 1865 241L= 3 x 5.8 m

L= 3 x 12.4 ft.
Cable23

4700 9010 211L= 10 m
L= 32.8 ft.

Electric cable24

4700 9450 351Plug25
4812 0507 902L= 2 x 20 mm

L= 2 x 0.78 in. Sold by meter
Hose26

9© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX48 42V-3-200Hz

1 2 3 4
5

6
7

8

9

10
11

12

13

14

15

16

17

18
1920

21

22

23

24

25

26

27

28

29

30
31

32

33

34

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2310

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 931StandardVibrating element1
4812 0505 281Rubber end capVibrating element2
4700 3645 721High amplitudeVibrating element3
4812 0513 891High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 5 m

L= 16.4 ft. Sold by meter
Hose6

4700 1016 971L= 550 mm
L= 21.6 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4700 1866 861Box12
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw13
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw14
4700 1834 561Cover15
4700 1834 581Membrane16
4700 1834 591Gasket17
4700 3610 751Switch18
4700 1871 621Holder19
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw20
4700 1860 164Clamp21
4700 1001 901Clamp22
4812 0504 831Gland23
4700 1078 291Flexible sheathing24
4700 1865 241L= 3 x 5.8 m

L= 3 x 12.4 ft.
Cable25

4700 9010 221L= 10 m
L= 32.8 ft.

Electric cable26

4700 9450 351Plug27
4700 3130 551Clamp28
4700 1107 836Wire end29
-1Data plate30
4700 1016 634Rivet31
4812 0502 201Label32
4700 1379 541Stop33
4700 1848 401Plug34

11© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX56 42V-3-200Hz

1 2 3 4
5

6
7

8

9

10
11

12

13

14

15

16

17

18
1920

21

22

23

24

25

26

27

28

29

30
31

32

33

34

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2312

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 941StandardVibrating element1
4812 0505 291Rubber end capVibrating element2
4700 3645 731High amplitudeVibrating element3
4812 0513 901High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 5 m

L= 16.4 ft. Sold by meter
Hose6

4700 1016 971L= 550 mm
L= 21.6 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4700 1866 861Box12
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw13
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw14
4700 1834 561Cover15
4700 1834 581Membrane16
4700 1834 591Gasket17
4700 3610 751Switch18
4700 1871 621Holder19
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw20
4700 1860 164Clamp21
4700 1001 901Clamp22
4812 0504 831Gland23
4700 1078 291Flexible sheathing24
4700 1865 241L= 3 x 5.8 m

L= 3 x 12.4 ft.
Cable25

4700 9010 221L= 10 m
L= 32.8 ft.

Electric cable26

4700 9450 351Plug27
4700 3130 551Clamp28
4700 1107 833Wire end29
-1Data plate30
4700 1016 634Rivet31
4812 0502 201Label32
4700 1379 541Stop33
4700 1848 401Plug34

13© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX65 42V-3-200Hz

1 2 3 4
5

6
7

8

9

10
11

12

13

14

15

16

17

18
1920

21

22

23

24

25

26

27

28

29

30
31

32
, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2314

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 951StandardVibrating element1
4812 0505 301Rubber end capVibrating element2
4700 3645 741High amplitudeVibrating element3
4812 0513 911High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 5 m

L= 16.4 ft. Sold by meter
Hose6

4700 1016 971L= 550 mm
L= 21.6 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4700 1866 861Box12
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw13
4700 5330 274C S M5 x 10 mm CL4.8 (DIN84A)Screw14
4700 1834 561Cover15
4700 1834 581Membrane16
4700 1834 591Gasket17
4700 9300 271Switch18
4700 1173 481Holder19
4700 3626 332F S M4 x 8 mm CL4.8 (DIN963A)Screw20
4700 1860 164Clamp21
4700 1001 901Clamp22
4812 0504 831Gland23
4700 1078 291Flexible sheathing24
4700 1865 241L= 3 x 5.8 m

L= 3 x 12.4 ft.
Cable25

4700 9010 221L= 10 m
L= 32.8 ft.

Electric cable26

4700 9450 351Plug27
4700 3130 551Clamp28
4700 1107 836Wire end29
-1Data plate30
4700 1016 634Rivet31
4812 0502 201Label32

15© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX90 42V-3-200Hz

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

1617

18

19

20

21

22

23

24

25

26

27

28

29 30

31

32

33

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2316

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1173 501Box1
4700 9010 221Electric cable2
4812 0504 831Gland3
4700 1059 051Clamp4
4700 3130 551Clamp5
4700 1001 901Clamp6
4700 1860 161Clamp7
4700 1079 763Connector8
4700 1834 561Cover9
-1Data plate10
4812 0512 201Label11
4700 1834 591Gasket12
4700 1016 971L= 100 mm

L= 3.9 in. Sold by meter
Hose13

4700 1819 931L= 3 m
L= 9.84 ft. Sold by meter

Hose14

4700 1809 951Hose holder15
4700 1834 581Membrane16
4700 1603 06114.1 x 1.6 mm

0.55 x 0.06 in. NBR (70 shore)
O-ring17

4700 1603 33163.17 x 2.62 mm
2.49 x 0.1 in. NBR (70 shore)

O-ring18

4700 9450 351Plug19
4700 1016 634Rivet20
4700 1078 291Rubber sleeve21
4700 3626 332F S M4 x 10 mm CL4.8 (DIN963A)Screw22
4700 1016 041Sleeve23
4700 1809 921Sleeve24
4700 5330 274C S M5 x 16 mm CL4.8 (DIN84A)Slotted screw25
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Slotted screw26
4700 1809 901Spring wires27
4700 9300 271Switch28
4700 1173 481Switch holder29
4700 1107 823Terminal30
4700 1107 836Terminal31
4700 1101 643Thermo-insulation32
4700 1809 421Vibrating element33

17© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX28E 42V-3-200Hz

1

2

3

4

5
6

7

9

10

11

12

13

14

15
16

17

18

19

20

21

22

23

24

25

26
27

28

29

8

2

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2318

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3637 981Vibrating element1
4700 1843 542Clamp2
4700 3661 521L= 500 mm

L= 19.7 in. Sold by meter
Hose3

4700 1016 971L= 360 mm
L= 14.2 in. Sold by meter

Hose4

4700 1079 766Connector5
4700 1101 643Thermo-insulation6
4700 1079 961L= 230 mm

L= 9 in. Sold by meter
Hose7

4812 0501 451Handle9
4700 5415 402ST 4.2 x 25 mm (DIN7971 C)Screw10
4700 5415 412ST 4.2 x 38 mm (DIN7971 C)Screw11
4812 0511 461Cover12
4700 7018 401Membrane13
4700 1602 311120.32 x 2.62 mm

4.74 x 0.1 in. NBR (70 shore)
O-ring14

4700 9300 271Switch15
4812 0511 471Clamp plate16
4700 5330 072C S M4 x 8 mm CL4.8 (DIN84A)Screw17
4700 5415 394ST 4.2 x 19 mm (DIN7973 C)Screw18
4700 1023 921Clamp19
4812 0504 831Clamp20
4700 1078 291Flexible sheating21
4700 1865 241L= 3 x 400 mm

L= 3 x 14.7 in.
Cable22

4700 9010 221L= 15 m
L= 49.21 ft.

Electric cable23

4700 9450 351Plug24
4700 1107 836Wire end25
4700 3636 491Nut26
4700 3632 841Shock absorber ass.27
-1Data plate28
4812 0512 891Label29

19© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX40E 42V-3-200Hz

1 2 3 4

5

6

7

8
9

10
11

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29
30

31

32

5

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2320

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 921StandardVibrating element1
4812 0505 271Rubber end capVibrating element2
4700 3645 711High amplitudeVibrating element3
4812 0513 881High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 500 mm

L= 19.7 in. Sold by meter
Hose6

4700 1016 971L= 360 mm
L= 14.2 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 230 mm

L= 9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4812 0501 451Handle12
4700 5415 402ST 4.2 x 25 mm (DIN7971 C)Screw13
4700 5415 412ST 4.2 x 38 mm (DIN7971 C)Screw14
4812 0511 461Cover15
4700 7018 401Membrane16
4700 1602 311120.32 x 2.62 mm

4.74 x 0.1 in. NBR (70 shore)
O-ring17

4700 9300 271Switch18
4812 0511 471Clamp plate19
4700 5330 072C S M4 x 8 mm CL4.8 (DIN84A)Screw20
4700 5415 394ST 4.2 x 19 mm (DIN7973 C)Screw21
4700 1023 921Clamp22
4812 0504 831Clamp23
4700 1078 291Flexible sheating24
4700 1865 241L= 3 x 400 mm

L= 3 x 14.7 in.
Cable25

4700 9010 221L= 15 m
L= 49.21 ft.

Electric cable26

4700 9450 351Plug27
4700 1107 836Wire end28
4700 3636 491Nut29
4700 3632 841Shock absorber ass.30
-1Data plate31
4812 0512 891Label32

21© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX48E 42V-3-200Hz

1 2 3 4

5

6

7

8
9

10

11

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29
30

31

32

, , ,

5

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2322

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 931StandardVibrating element1
4812 0505 281Rubber end capVibrating element2
4700 3645 721High amplitudeVibrating element3
4812 0513 891High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 500 mm

L= 19.7 in. Sold by meter
Hose6

4700 1016 971L= 360 mm
L= 14.2 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 230 mm

L= 9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4812 0501 451Handle12
4700 5415 402ST 4.2 x 25 mm (DIN7971 C)Screw13
4700 5415 412ST 4.2 x 38 mm (DIN7971 C)Screw14
4812 0511 461Cover15
4700 7018 401Membrane16
4700 1602 311120.32 x 2.62 mm

4.74 x 0.1 in. NBR (70 shore)
O-ring17

4700 9300 271Switch18
4812 0511 471Clamp plate19
4700 5330 072C S M4 x 8 mm CL4.8 (DIN84A)Screw20
4700 5415 394ST 4.2 x 19 mm (DIN7973 C)Screw21
4700 1023 921Clamp22
4812 0504 831Clamp23
4700 1078 291Flexible sheating24
4700 1865 241L= 3 x 400 mm

L= 3 x 14.7 in.
Cable25

4700 9010 221L= 15 m
L= 49.21 ft.

Electric cable26

4700 9450 351Plug27
4700 1107 836Wire end28
4700 3636 491Nut29
4700 3632 841Shock absorber ass.30
-1Data plate31
4812 0512 891Label32

23© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX56E 42V-3-200Hz

1 2 3 4

5

6

7

8
9

10

11

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29
30

31

32

, , ,

5

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2324

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3672 941StandardVibrating element1
4812 0505 291Rubber end capVibrating element2
4700 3645 731High amplitudeVibrating element3
4812 0513 901High amplitude + rubber end capVibrating element4
4700 1843 542Clamp5
4700 3661 521L= 500 mm

L= 19.7 in. Sold by meter
Hose6

4700 1016 971L= 360 mm
L= 14.2 in. Sold by meter

Hose7

4700 1079 766Connector8
4700 1101 643Thermo-insulation9
4700 1079 961L= 230 mm

L= 9 in. Sold by meter
Hose10

4700 1107 823Wire end11
4812 0501 451Handle12
4700 5415 402ST 4.2 x 25 mm (DIN7971 C)Screw13
4700 5415 412ST 4.2 x 38 mm (DIN7971 C)Screw14
4812 0511 461Cover15
4700 7018 401Membrane16
4700 1602 311120.32 x 2.62 mm

4.74 x 0.1 in. NBR (70 shore)
O-ring17

4700 9300 271Switch18
4812 0511 471Clamp plate19
4700 5330 072C S M4 x 8 mm CL4.8 (DIN84A)Screw20
4700 5415 394ST 4.2 x 19 mm (DIN7973 C)Screw21
4700 1023 921Clamp22
4812 0504 831Clamp23
4700 1078 291Flexible sheating24
4700 1865 241L= 3 x 400 mm

L= 3 x 14.7 in.
Cable25

4700 9010 221L= 15 m
L= 49.21 ft.

Electric cable26

4700 9450 351Plug27
4700 1107 836Wire end28
4700 3636 491Nut29
4700 3632 841Shock absorber ass.30
-1Data plate31
4812 0512 891Label32

25© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX36 42V-3-200Hz Rigid cane

1

2

3

4

5

6

7

8
9

10

11

12

13

14

15

16 17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

11

27
,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2326

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1023 921Clamp1
4700 1101 643Thermo-insulation2
4700 1078 291Flexible sheating3
4700 1016 971L= 450 mm

L= 17.7 in. Sold by meter
Hose4

4700 1107 829Wire end5
4700 9450 351Plug6
4812 0514 171Cover7
4812 0513 871Switch8
4812 0502 371Membrane9
4812 0502 361Gasket10
4700 1843 542Clamp11
4700 1860 162Clamp12
4812 0504 831Gland13
4812 0502 351Box14
4700 3661 521L= 5 m

L= 16.40 ft. Sold by meter
Hose15

4812 0505 231StandardVibrating element16
4812 0505 221Rubber end capVibrating element17
4700 1377 601Steel hose cpl.18
4700 1865 241Wires19
4812 0502 382Socket button head cap screw20
4700 1371 751Nipple21
4700 9010 211L= 10 m

L= 32.80 ft.
Electric cable22

4700 1601 36125 x 2 mm
0.98 x 0.08 in NBR (70 shore)

O-ring23

4700 9010 211L= 4.8 m
L= 15.74 ft.

Electric cable24

4700 1827 213Terminal25
4700 1079 766Connector26
4700 1847 242Bushing27
4700 1844 201Shock absorber28
4700 1016 971L= 250 mm

L= 9.84 in. Sold by meter
Hose29

0663 6111 0024.1 x 1.6 mm
0.16 x 0.06 in NBR (70 shore)

O-ring30

4812 0507 902L= 2 x 20 mm
L= 2 x 0.78 in. Sold by meter

Hose31

27© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX40 42V-3-200Hz Rigid cane

1

2

3

4

5

6

7

8
9

10

11

12

13

14

15

16 17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

11

27
,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2328

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1023 921Clamp1
4700 1101 643Thermo-insulation2
4700 1078 291Flexible sheating3
4700 1016 971L= 450 mm

L= 17.7 in. Sold by meter
Hose4

4700 1107 829Wire end5
4700 9450 351Plug6
4812 0514 171Cover7
4812 0513 871Switch8
4812 0502 371Membrane9
4812 0502 361Gasket10
4700 1843 542Clamp11
4700 1860 162Clamp12
4812 0504 831Gland13
4812 0502 351Box14
4700 3661 521L= 5 m

L= 16.40 ft. Sold by meter
Hose15

4812 0512 651StandardVibrating element16
4812 0512 661Rubber end capVibrating element17
4700 1377 601Steel hose cpl.18
4700 1865 241Wires19
4812 0502 382Socket button head cap screw20
4700 1371 751Nipple21
4700 9010 211L= 10 m

L= 32.80 ft.
Electric cable22

4700 1601 36125 x 2 mm
0.98 x 0.08 in NBR (70 shore)

O-ring23

4700 9010 211L= 4.8 m
L= 15.74 ft.

Electric cable24

4700 1827 213Terminal25
4700 1079 766Connector26
4700 1847 242Bushing27
4700 1844 201Shock absorber28
4700 1016 971L= 250 mm

L= 9.84 in. Sold by meter
Hose29

0663 6111 0024.1 x 1.6 mm
0.16 x 0.06 in NBR (70 shore)

O-ring30

4812 0507 902L= 2 x 20 mm
L= 2 x 0.78 in. Sold by meter

Hose31

29© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX48 42V-3-200Hz Rigid cane

1

2

3

4

5

6
7

8

9

10

11

12

13

14

15

16 17 18

19

20

21

22

23

24

25

26

27
28

29

30
31

32

33
34

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2330

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1001 901Clamp1
4700 1016 971L= 250 mm

L= 9.84 in. Sold by meter
Hose2

4700 1078 291Flexible sheathing3
4700 1016 971L= 530 mm

L= 20.8 in. Sold by meter
Hose4

4700 1107 839Wire end5
4700 9450 351Plug6
4700 1834 561Cover7
4700 3610 751Swich8
4700 1834 581Membrane9
4700 1834 591Gasket10
4700 1843 542Clamp11
4700 1860 162Clamp12
4812 0504 831Gland13
4700 1866 861Box14
4700 3661 521L= 5 m

L= 16.40 ft. Sold by meter
Hose15

4812 0505 251StandardVibrating element16
4812 0505 241Rubber end capVibrating element17
4700 1377 121Steel hose cpl.18
4700 1865 241Wire19
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw20
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw21
4700 9010 221L= 10 m

L= 32.80 ft.
Electric cable22

4700 1601 36125 x 2 mm
0.98 x 0.08 in NBR (70 shore)

O-ring23

4700 9010 221L= 10 m
L= 32.80 ft.

Electric cable24

4700 1827 223Terminal25
4700 1079 766Connector26
4700 1379 541Stop27
4700 1848 401Plug28
4700 1101 643Thermo-insultaion29
-1Data plate30
4700 1016 634Rivet31
4812 0512 201Label32
4700 1871 621Holder33
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw34

31© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



AX56 42V-3-200Hz Ridgid cane

1

2

3

4

5

6
7

8

9

10

11

12

13

14

15

16 17 18

19

20

21

22

23

24

25

26

27
28

29

30
31

32

33
34

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2332

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1001 901Clamp1
4700 1016 971L= 250 mm

L= 9.84 in. Sold by meter
Hose2

4700 1078 291Flexible sheathing3
4700 1016 971L= 530 mm

L= 20.8 in. Sold by meter
Hose4

4700 1107 839Wire end5
4700 9450 351Plug6
4700 1834 561Cover7
4700 3610 751Switch8
4700 1834 581Membrane9
4700 1834 591Gasket10
4700 1843 542Clamp11
4700 1860 162Clamp12
4812 0504 831Gland13
4700 1866 861Box14
4700 3661 521L= 5 m

L= 16.40 ft. Sold by meter
Hose15

4812 0512 671StandardVibrating element16
4812 0512 681Rubber end capVibrating element17
4700 1377 121Steel hose cpl.18
4700 1865 241Wires19
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw20
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw21
4700 9010 221L= 10 m

L= 32.80 ft.
Electric cable22

4700 1601 361O-ring23
4700 9010 221L= 10 m

L= 32.80 ft.
Electric cable24

4700 1827 223Terminal25
4700 1079 766Connector26
4700 1379 541Stop27
4700 1848 401Plug28
4700 1101 643Thermo-insulation29
-1Data plate30
4700 1016 634Rivet31
4812 0512 201Label32
4700 1871 621Holder33
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw34

33© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX28E

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2334

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1866 721End cap1
4700 1603 06114.1 x 1.6 mm

0.56 x 0.06 in. NBR (70 shore)
O-ring2

4700 1866 731Vibrating tube3
4700 1866 741Reducer4
4700 1868 751Eccentric5
4700 1173 231Rotor6
4700 1868 431Nipple7
4700 1173 371Stator tube8
4700 1832 461Bearing9
4700 1816 591Bearing10
4700 1816 571Needle bearing11
4700 1866 801Ring12
4700 1866 811Needle bearing13
4700 1866 821Dowel14
4700 1860 151Spring spacer15
4700 1867 971Ball bearing16
4700 1603 21133.05 x 1.78 mm

1.3 x 0.07 in NBR (70 shore)
O-ring17

4700 1603 16128 x 2 mm
1.1 x 0.08 in NBR (70 shore)

O-ring18

4700 1867 991Rubber gasket19
4700 1862 621Thrust screw20
4700 1833 201L= 50 mm

L= 1.96 in. Sold by meter
Hose21

4700 1868 421Flexible sheating22
4700 1862 731Thrusting23
4700 1808 0410.01 l

0.33 oz.
Oil24

4700 1818 621C S M4 x 5 mm brass (DIN84A)Screw25

35© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX36

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2336

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1879 411End cap1
4700 1371 411Rubber end cap2
4700 1879 371Stator tube3
4812 0503 331Nipple4
4700 1879 422Eccentric5
4700 1879 381Rotor6
4700 1879 431Bearing holder7
4700 1868 411Bearing8
4700 1816 571Needle bearing9
4700 1816 591Bushing10
-2H M5 x 18 mm CL8.8 (DIN933)Screw11
4700 3678 962ZM5 NFE25-511Washer12
4700 1603 16128 x 2 mm

1.1 x 0.08 in NBR (70 shore)
O-ring13

4700 1867 991Rubber gasket14
4812 0503 321Thrust screw15
4700 1833 201L= 60 mm

L= 2.36 in. Sold by meter
Hose16

4812 0503 311Flexible sheating17
4812 0503 921Thrustring18
4700 1808 0410.005 l

0.17 oz.
Oil19

37© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX40 and AX40E

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2338

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 001End cap1
4700 1870 851Rubber end cap2
4700 1173 401Stator tube3
4700 1868 431Nipple4
4700 3673 042Eccentric5
4700 1868 392High amplitude (option)Eccentric6
4700 1173 221Rotor7
4700 1832 461Bearing holder8
4700 1868 411Bearing9
4700 1816 571Needle bearing10
4700 1816 591Bushing11
-2H M5 x 18 mm CL8.8 (DIN933)Screw12
4700 3678 962ZM5 NFE25-511Washer13
4700 1603 21128 x 2 mm

1.1 x 0.08 in. NBR (70 shore)
O-ring14

4700 1867 991Rubber gasket15
4700 1862 621Thrust screw16
4700 1833 201L= 60 mm

L= 2.36 in. Sold by meter
Hose17

4700 1868 421Flexible sheating18
4700 1862 731Thrustring19
4700 1808 0410.005 l

0.17 oz.
Oil20

4700 1818 621C S M4 x 5 mm brass (DIN84A)Screw21

39© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX48 - AX48E

1

2

3

4

5

6

7

8

9

10

11
12

13

14

15

16 17

18

19

20

21

22

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2340

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 011End cap1
4700 1870 871(Option)Rubber end cap2
4700 1376 291Stator tube3
4700 1376 271Nipple4
4700 3673 052Eccentric5
4700 1868 192High amplitude (option)Eccentric6
4700 1868 201Rotor7
4700 1376 281Bearing holder8
4700 1868 211Bearing9
4700 1816 591Needle bear10
4700 1816 591Needle bear11
4700 1859 49117 x 1.5 (DIN471) HeavyRetaining ring12
-2H M6 x 25 mm CL8.8 (DIN933)Screw13
4700 3678 972ZM6 NFE25-511Washer14
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring15

4700 1867 991Rubber gasket16
4700 1862 621Thrust screw17
4700 1833 211L= 80 mm

L= 3.15 in. Sold by meter
Hose18

4700 1868 421Flexible sheating19
4700 1862 731Thrustring20
4700 1808 0410.01 l

0.33 oz.
Oil21

4700 1818 621C S M4 x 5 mm brass (DIN84A)Screw22

41© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX56 - AX56E

1

2

3

4

5

6

7

8

9

10

11 12

13

14

15

16
17

18
19

20

21

22

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2342

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 021End cap1
4700 1870 891(Option)Rubber end cap2
4700 1868 031Stator tube3
4700 1868 451Nipple4
4700 3673 062Eccentric5
4700 1868 082High amplitude (option)Eccentric6
4700 1868 091Rotor7
4700 1832 571Bearing holder8
4700 1868 101Bearing9
4700 1824 721Needle bearing10
4700 1824 731Bushing11
4700 1833 39120 x 1.75 (DIN471) HeavyRetaining ring12
-2H M6 x 25 mm CL8.8 (DIN933)Screw13
4700 3678 972ZM6 NFE25-511Washer14
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring15

4700 1867 991Rubber gasket16
4700 1862 621Thrust screw17
4700 1833 211L= 80 mm

L= 3.15 in. Sold by meter
Hose18

4700 1868 421Flexible sheating19
4700 1862 731Thrustring20
4700 1808 0410.015 l

0.50 oz.
Oil21

4700 1818 621C S M4 x 5 mm brass (DIN84A)Screw22

43© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX65

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16
17

18

19

20

21

22

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2344

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 031End cap1
4700 1870 911(Option)Rubber end cap2
4700 1868 241Stator tube3
4700 1868 481Nipple4
4700 3673 072Eccentric5
4700 1868 292High amplitude (option)Eccentric6
4700 1868 301Rotor7
4700 1832 951Bearing holder8
4700 1868 311Bearing9
4700 1824 721Needle bearing10
4700 1824 731Bushing11
4700 1833 39120 x 1.75 mm (DIN471) HeavyRetaining ring12
4700 5000 222H M8 x 30 mm CL10.9 (DIN933)Screw13
4700 3678 982ZM8 NFE25-511Washer14
4700 1603 29148.9 x 2.62 mm

1.93 x 0.1 in. NBR (70 shore)
O-ring15

4700 1867 991Rubber gasket16
4700 1862 621Thrust screw17
4700 1838 771L= 90 mm

L= 3.54 in. Sold by meter
Hose18

4700 1868 421Flexible sheating19
4700 1862 731Thrustring20
4700 1808 0410.02 l

0.67 oz.
Oil21

4700 1818 621C S M4 x 5 mm brass (DIN84A)Screw22

45© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX90

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2346

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1809 461Bearing holder1
4700 1809 481Bearing holder2
4700 1809 491End cap3
-1H M8 x 50 mm CL8.8 (DIN933)Hex head screw4
4700 1809 501Eccentric5
4700 1603 33163.17 x 2.62 mm

2.49 x 0.1 in. NBR (70 shore)
O-ring6

4700 1848 401Plug7
4700 1056 171Roller bearing8
4700 1810 252Roller bearing9
4700 1809 521Rotor10
4700 1500 09125 x 1.2 mm

0.98 x 0.04 in. (DIN471)
Retaining ring11

4700 1809 471Spacer12
4700 1809 831Stator13
4700 1028 451Gland14
4700 1809 431Tube assembly15
4700 6040 051W 8 NFE 25-515Washer16
4700 1809 512Washer17

47© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX36 rigid cane option

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2348

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1879 411End cap1
4700 1371 411Rubber end cap2
4700 1879 371Stator tube3
4700 1371 741Nipple4
4700 1879 422Eccentric5
4700 1879 381Rotor6
4700 1879 431Bearing holder7
4700 1868 411Bearing8
4700 1816 571Needle bearing9
4700 1816 591Bushing10
-2H M5 x 18 mm CL8.8 (DIN933)Screw11
4700 3678 962ZM5 NFE25-511Washer12
4700 1603 16128 x 2 mm

1.1 x 0.08 in. NBR (70 shore)
O-ring13

4700 1867 991Rubber gasket14
4700 1862 621Thrustscrew15
4700 1833 201L= 75 mm

L= 2.95 in. Sold by meter
Hose16

4700 1868 421Flexible sheating17
4700 1862 731Thrustring18
4700 1808 0410.005 l

0.16 oz.
Oil19

49© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX40 rigid cane option

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2350

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 001End cap1
4700 1870 851Rubber end cap2
4700 1173 401Stator tube3
4700 1376 211Nipple4
4700 3673 042Eccentric5
4700 1868 392High amplitude (option)Eccentric6
4700 1173 221Rotor7
4700 1832 461Bearing holder8
4700 1868 411Bearing9
4700 1816 571Needle bearing10
4700 1816 591Bushing11
-2H M5 x 18 mm CL8.8 (DIN933)Screw12
4700 3678 962ZM5 NFE25-511Washer13
4700 1603 21133.05 x 1.78 mm

1.3 x 0.07 in. NBR (70 shore)
O-ring14

4700 1867 991Rubber gasket15
4700 1862 621Thrustscrew16
4700 1833 201L= 75 mm

L= 2.95 in. Sold by meter
Hose17

4700 1868 421Flexible sheating18
4700 1862 731Thrustring19

51© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX48 rigid cane option

1

2

3

4

5

6

7

8

9

10

11

12

13
14

15

16

17

18

19

20

21

22

23

24

25

26
27

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2352

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 011End cap1
4700 1870 871Rubber end cap2
4700 1376 291Stator tube3
4700 1376 331Nipple4
4700 1868 192Eccentric5
4700 3673 052High amplitude (option)Eccentric6
4700 1868 201Rotor7
4700 1376 281Bearing holder8
4700 1868 211Bearing9
4700 1816 571Needle bearing10
4700 1816 591Bushing11
4700 1859 49117 x 1.5 mm (DIN471) HeavyRetaining ring12
-2H M6 x 25 mm CL8.8 (DIN933)Screw13
4700 3678 972ZM6 NFE25-511Washer14
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring15

4700 1867 991Rubber gasket16
4700 1862 621Thrustscrew17
4700 1833 211L= 80 m

L= 3.15 in. Sold by meter
Hose18

4700 1868 421Flexible sheating19
4700 1862 731Thrustring20
4700 1808 0410.01 l

0.33 oz.
Oil21

4700 1878 361Shaft22
4700 1878 371Washer23
4700 1878 381Shock absorber24
4700 1878 391Washer25
4700 1510 35132 x 1.2 mm (DIN472)Retaining ring26
4700 1878 401Slotted nut27

53© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating element AX56 rigid cane option

1

2

3

4

5

6

7

8

9

10

11
12

13
14

15

16

17

18

19

20

21

22

23

24

25

26
27

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2354

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 3673 021End cap1
4700 1870 891Rubber end cap2
4700 1868 031Stator tube3
4700 1876 841Nipple4
4700 3673 062Eccentric5
4700 1868 082High amplitude (option)Eccentric6
4700 1868 091Rotor7
4700 1832 571Bearing holder8
4700 1868 101Bearing9
4700 1824 721Needle bearing10
4700 1842 731Bushing11
4700 1833 39120 x 1.75 mm (DIN471) HeavyRetaining ring12
-2H M6 x 30 mm CL8.8 (DIN933)Screw13
4700 3678 972ZM6 NFE25-511Washer14
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring15

4700 1867 991Rubber gasket16
4700 1862 621Thrustscrew17
4700 1833 211L= 80 mm

L= 3.15 in. Sold by meter
Hose18

4700 1868 421Flexible sheating19
4700 1862 731Thrustring20
4700 1808 0410.01 l

0.33 oz.
Oil21

4700 1876 811Shaft22
4700 1876 821Washer23
4700 1876 831Shock absorber24
4700 1876 851Washer25
4700 1510 11140 x 1.75 mm (DIN472)Retaining ring26
4700 1876 891Slotted nut27

55© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Maintenance kits

Maintenance kit AX36/40 and AX36/40 rigid cane option

Part numberQuantityRemarkDescription
4812 0505 211Maintenance kit
4812 0502 382Socket button head cap screw
0663 6111 0024.1 x 1.6 mm

0.16 x 0.06 in. NBR (70 shore)
O-ring

4812 0502 371Membrane
4812 0502 361Gasket

Maintenance kit AX48/56 and AX48/56 rigid cane option

Part numberQuantityRemarkDescription
4700 1839 031Maintenance kit
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw
4812 1834 581Membrane
4812 1834 591Gasket

Maintenance kit AX65

Part numberQuantityRemarkDescription
4700 1839 031Maintenance kit
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw
4700 5330 274C S M5 x 10 mm CL4.8 (DIN84A)Screw
4812 1834 581Membrane
4812 1834 591Gasket

Switch complete AX48/56

Part numberQuantityRemarkDescription
4700 1834 571Switch complete
4700 3610 751Switch
4700 1871 621Holder
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2356

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Switch box cpl AX36 and AX36 rigid cane option

Part numberQuantityRemarkDescription
4812 0512 941Switch box cpl
4700 1843 542Clamp
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose

4700 1107 826Wire end
4812 0502 341Box
4812 0502 382Socket button head cap screw
0663 6111 0024.1 x 1.6 mm

0.16 x 0.06 in. NBR (70 shore)
O-ring

4812 0514 171Cover
4812 0502 371Membrane
4812 0502 361Gasket
4812 0513 871Switch
4700 1860 164Clamp
4700 1023 921Clamp
4812 0504 831Gland
4700 1078 291Flexible sheating
4812 0507 902L= 2 x 20 mm

L= 2 x 0.78 in. Sold by meter
Hose

4700 1801 233Wire end

Switch box cpl AX40 and AX40 rigid cane option

Part numberQuantityRemarkDescription
4812 0512 951Switch box cpl
4700 1843 542Clamp
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose

4700 1107 826Wire end
4812 0502 351Box
4812 0502 382Socket button head cap screw
0663 6111 0024.1 x 1.6 mm

0.16 x 0.06 in. NBR (70 shore)
O-ring

4812 0514 171Cover
4812 0502 371Membrane
4812 0502 361Gasket
4812 0513 871Switch
4700 1860 164Clamp
4700 1023 921Clamp
4812 0504 831Gland
4700 1078 291Flexible sheating
4812 0507 902L= 2 x 20 mm

L= 2 x 0.78 in. Sold by meter
Hose

57© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Switch box cpl AX48/56 and AX48/56 rigid cane option

Part numberQuantityRemarkDescription
4812 1373 941Switch box cpl
4700 1843 542Clamp
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose

4700 1107 823Wire end
4700 1866 861Box
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw
4700 5330 244C S M5 x 10 mm CL4.8 (DIN84A)Screw
4700 1834 561Cover
4700 1834 581Membrane
4700 1834 591Gasket
4700 3610 751Switch
4700 1871 621Holder
4700 5350 012F S M4 x 8 mm CL4.8 (DIN963A)Screw
4700 1860 164Clamp
4700 1001 901Clamp
4812 0504 831Gland
4700 1078 291Flexible sheating
4700 3130 551Clamp
4700 1107 836Wire end
4812 0502 201Label
4700 1379 541Stop
4700 1848 401Plug

Switch box cpl AX65 and AX65 rigid cane option

Part numberQuantityRemarkDescription
4812 0512 961Switch box cpl
4700 1843 542Clamp
4700 1079 961L= 100 mm

L= 3.9 in. Sold by meter
Hose

4700 1107 823Wire end
4700 1866 861Box
4700 5330 304C S M5 x 20 mm CL4.8 (DIN84A)Screw
4700 5330 274C S M5 x 10 mm CL4.8 (DIN84A)Screw
4700 1834 561Cover
4700 1834 581Membrane
4700 1834 591Gasket
4700 9300 271Switch
4700 1173 481Holder
4700 3626 332F S M4 x 8 mm CL4.8 (DIN963A)Screw
4700 1860 164Clamp
4700 1001 901Clamp
4812 0504 831Gland
4700 1078 291Flexible sheating
4700 3130 551Clamp
4700 1107 836Wire end
4812 0502 201Label

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2358

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Vibrating head kit AX40 and AX40 rigid cane option

Part numberQuantityRemarkDescription
4700 3655 971Vibrating head kit
4700 1868 411Bearing
4700 1816 571Needle bearing
4700 1816 591Bushing
4700 1603 21128 x 2 mm

1.1 x 0.08 in. NBR (70 shore)
O-ring

4700 1867 991Rubber gasket
4700 1868 421Flexible sheathing

Vibrating head kit AX48 and AX48 rigid cane option

Part numberQuantityRemarkDescription
4700 3655 981Vibrating head kit
4700 1868 211Bearing
4700 1816 571Needle bearing
4700 1816 591Bushing
4700 1859 491Retaining ring
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring

4700 1867 991Rubber gasket
4700 1868 421Flexible sheathing

Vibrating head kit AX56 and AX56 rigid cane option

Part numberQuantityRemarkDescription
4700 3655 991Vibrating head kit
4700 1868 101Bearing
4700 1824 721Needle bearing
4700 1824 731Bushing
4700 1833 391Retaining ring
4700 1600 15135 x 2 mm

1.38 x 0.08 in. NBR (70 shore)
O-ring

4700 1867 991Rubber gasket
4700 1868 421Flexible sheathing

59© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E



Vibrating head kit AX65

Part numberQuantityRemarkDescription
4700 3656 001Vibrating head kit
4700 1868 311Bearing
4700 1824 721Needle bearing
4700 1824 731Bushing
4700 1833 391Retaining ring
4700 1603 29148.9 x 2.62 mm

1.93 x 0.1 in. NBR (70 shore)
O-ring

4700 1867 991Rubber gasket
4700 1868 421Flexible sheathing

© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-2360

AX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56ESpare parts list



Accessories

Welded tube AX48

1

Part numberQuantityRemarkDescriptionNo.
4700 1874 131The tube must be welded to the vibrator

head.
Welded tube1

61© 2013 Atlas Copco Construction Tools AB | No. 9800 1176 01b | 2013-05-23

Spare parts listAX 36, 40, 48, 56, 65, 90, 28E, 40E, 48E, 56E







Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

www.atlascopco.com

©
20
13

A
tla
s
C
op
co

C
on
st
ru
ct
io
n
To
ol
s
A
B
|N

o.
98
00

11
76

01
b
|2
01
3-
05
-2
3

http://www.atlascopco.com

